



KOREA TESTING & RESEARCH INSTITUTE  
88-2, Yeongdeungpo-dong 8-ga, Yeongdeungpo-gu, Seoul, Korea  
Tel : +82-2-2164-0011

www.ktr.or.kr

Fax : +82-2-2634-1008

# TEST REPORT

Report No : TAK-013862

Client : Jae Bong, Jang

Neoflam Co., Ltd.

#16-25, Moonbong-Dong, Ilsandong-Gu, Goyang-Si, Gyeonggi-Do, Korea.

Receipt Date : Oct.16.2008

Test Completion Date : Oct.21.2008

Sample : Neoflam Ceramic Coating

## TEST RESULTS

TEST ITEM	UNIT	SAMPLE	RESULT	TEST METHOD
PFOS	mg/kg		Not Detected	HPLC/MS

\* Limit of detection : PFOS(1.0 mg/kg)

\* Preparation : Apply correspondingly US EPA 3550C

USAGE : QUALITY CONTROL

NOTE : 1. The test results on this test report are only limited to the samples and sample names provided by the customer and KTR do not guarantee the quality of all products of the customer.  
2. This test report shall not be used for public relation, advertisement, lawsuit and any other purposes outside the scope of its defined usage.

*Tae-Hyoung Kim*

Prepared by Tae-Hyoung Kim  
Tel: +82-31-999-3205  
E-mail: thkim@ktr.or.kr

*Sung-Taeg Hong*

Reviewed by Sung-Taeg Hong  
Technical Manager  
E-mail: prohong@ktr.or.kr

Oct.21.2008



Korea Testing & Research Institute

President

*Kim*